


## Test Verification of Conformity

On the basis of the referenced test report(s), sample(s) of the below product have been found to comply with the harmonized standards and Regulations or Directives listed on this verification at the time the tests were carried out. Other standards and Regulations or Directives may be relevant to the product.

Once all product relevant  mark regulations or directives are verified in compliance, the manufacturer may indicate compliance by signing a Declaration of Performance(DoP) themselves and applying the mark to product identical to the test sample(s) if the product complies with all relevant CE mark regulations or Directives requirements.

<b>Applicant Name &amp; Address:</b>	<b>NINGBO YIHE GREENBOARD CO., LTD.</b> <b>#189, LONGZHEN ROAD, LONGSHAN TOWN, CIXI CITY, ZHEJIANG</b>
<b>Product Description:</b>	<b>FIBER CEMENT BOARD</b>
<b>Ratings &amp; Principle Characteristics:</b>	<b>Reaction to fire: Class A1</b>
<b>Models:</b>	<b>8mm, 9mm, 10mm, 12mm, 15mm 16mm, 18mm and 20mm</b>
<b>Brand Name:</b>	—
<b>Relevant Standards/Regulations/Directives:</b>	<b>EN 12467: 2012 Fibre-cement flat sheets — Product specification and test methods Construction Products Regulation (CPR) No.305/2011</b>
<b>Verification Issuing Office:</b>	<b>Intertek Testing Services Shenzhen Ltd. Guangzhou Branch Block E, No.7-2 Guang Dong Software Science Park, Caipin Road, Guangzhou Science City, GETDD, Guangzhou, China</b>
<b>Date of Tests:</b>	<b>June 24, 2013 to January 10, 2014</b>
<b>Test Report Number(s):</b>	<b>130624001GZU-001</b>
<b>NOTE 1: This verification is part of the full test report(s) and should be read in conjunction with it</b>	
<b>NOTE 2: Reaction to fire was tested and assessed by Notified Body No. 1390.</b>	

Signature: \_\_\_\_\_

Name:

Baud Qiu

Position:

Senior Manager

Date:

January 22, 2014

